

## SUMMARY OF TEST RESULTS: 219113595\_CR1-02\_AM

Date: 11 MAY 2016

Tel: +65 68851323 Fax: +65 67784301

Client's Ref: -

Email: Yang.Li@tuv-sud-psb.sg

**Note:** This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the General Terms and Conditions of Business of TÜV SÜD PSB Pte Ltd. In addition, this report is governed by the terms set out within this report.



PSB Singapore

Choose certainty.  
Add value.

### SUBJECT

Summary of Test Results for Studies 219113595-06-00\_CR1, -07-00\_CR1 and -08-00\_CR1

### SPONSOR

LOTTE ADVANCED MATERIALS CO., LTD  
56 Gosan-ro, Uiwang-si, Gyeonggi-do,  
REPUBLIC OF KOREA, 16073

### TEST ITEM IDENTIFICATION

Test Item Name : ML-1010R  
Lot No : 8100916  
Sterilization Condition : Non-sterile  
Quantity : 1095 g  
Date Of Manufacture : May 31 2010  
Expiry Date : Nov 30 2010

### STUDIES PERFORMED

Study number / report number	Method	Study performed
219113595-06-00_CR1	USP 31 (2008) <88>	Acute systemic toxicity
219113595-07-00_CR1	USP 31 (2008) <88>	Intracutaneous Reactivity
219113595-08-00_CR1	USP 31 (2008) <88>	1-week muscle implantation



TÜV SÜD PSB

Laboratory:  
TÜV SÜD PSB Pte. Ltd.  
No.1 Science Park Drive  
Singapore 118221

Phone : +65-6885 1333  
Fax : +65-6776 8670  
E-mail: testing@tuv-sud-psb.sg  
www.tuv-sud-psb.sg  
Co. Reg : 199002667R

Regional Head Office:  
TÜV SÜD Asia Pacific Pte. Ltd.  
1 Science Park Drive, #02-01  
Singapore 118221  
TÜV®

**SUMMARY OF TEST RESULTS: 219113595\_CR1-01\_AM**  
11 MAY 2016



**SUMMARY OF RESULTS**

Based on the test results in the study reports, the test item passed the biocompatibility tests listed above.

Remarks: 1) *This summary is part of a full study report and should be read in conjunction with it.*

2) *The study reports listed in this summary are amended reports, the amendment lies in the test item name. The test item name is amended from "MX-1010" to "ML-1010R" as required by sponsor.*

3) *This summary is amended from "SUMMARY OF TEST RESULTS: 219113595\_CR1-02" dated 21 Oct 2013 due to request of sponsor to change the company name and address. The company name and address was changed from "Cheil Industries Inc, 332-2, Gocheon-Dong, Uiwang-Si, Gyeonggi-Do, Korea 437-711" to "LOTTE ADVANCED MATERIALS CO., LTD, 56 Gosan-ro, Uiwang-si, Gyeonggi-do, REPUBLIC OF KOREA, 16073". The name and address of the sponsor still remain unchanged in the reports listed above as "Cheil Industries Inc, 332-2, Gocheon-Dong, Uiwang-Si, Gyeonggi-Do, Korea 437-711".*

A handwritten signature in black ink, appearing to be 'Lin Xi'.

---

**MR LIN XI**  
STUDY PERSONNEL  
CHEMICAL AND MATERIALS  
TESTING SERVICES

A handwritten signature in black ink, appearing to be 'Li Yang'.

---

**MS LI YANG**  
STUDY DIRECTOR  
CHEMICAL AND MATERIALS  
TESTING SERVICES